
 

 10-040
J R

S A 2

No.

STRENGTHENING 
OF 

OPERATION AND MAINTENANCE 
OF 

SEWERAGE FACILITIES 
IN 

HANOI 
 

Final Report 
 
 
 

December 2010 
 

 

 

JAPAN INTERNATIONAL COOPERATION AGENCY 

ORIENTAL CONSULTANTS, CO., LTD. 

HELS CORPORATION 
 

People’s Committee of Hanoi City 
Hanoi Sewerage & Drainage Company  
Socialist Republic of Viet Nam 



 

 

STRENGTHENING 
OF 

OPERATION AND MAINTENANCE 
OF 

SEWERAGE FACILITIES 
IN 

HANOI 
 

Final Report 
 
 
 

December 2010 
 

 

 

JAPAN INTERNATIONAL COOPERATION AGENCY 

ORIENTAL CONSULTANTS, CO., LTD. 

HELS CORPORATION 

 

People’s Committee of Hanoi City 
Hanoi Sewerage & Drainage Company  
Socialist Republic of Viet Nam 
[...]
The Wastewater Treatment Enterprise (WTE) is one of the HSDC’s subsidiary 
companies in charge of O&M works for 3 WWTPs, Kim Lien WWTP, Truc Bach 
WWTP and North Thang Long WWTP. 
WTE is organized with 1 director, 2 vice directors, 4 departments and 5 working team as 
shown in Figure 3.1.6. The working teams are composed of sludge transportation and 
operation teams of 3 WWTPs, operation team of North Thang Long PS and 2 
Maintenance teams. Total number of employees is 126 persons. 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-7 
 

These maintenance teams are supporting the existing 3 WWTPs in Hanoi. When Trouble 
arises, either of 2 maintenance teams adresses the trouble. This system of 2 maintenance 
teams is very effective. 

4)  Yen So Pumping Station Controlling Enterprise 
Yen So Pumping Station Controlling Enterprise is in charge of O&M of Yen So PS, 10 
rubber dikes, 5 equalization lakes and channels which are very important facilities 
against flooding in Hanoi. 
Yen So Pumping Station Controlling Enterprise is also operating a landfill site to dispose 
of sludge from the WWTPs. Yen So Pumping Station Controlling Enterprise is organized 
with 1 director, 2 vice-directors, 12 office workers, 4 operation teams, 4 guard teams and 
48 persons for operating gates.  
Total number of employees is 108 persons as shown in Figure 3.1.7. 
 

 

 
 

General Director 

Deputy Directors 

Wastewater
Treatment 
Enterprise 

(WTE) 

Water 
Drainage 
Enterprise 
No.1～6 

Administrative 
Organization 
Department 

Investment 
& 

Planning 
Department

Economic 
Management
Department

Process 
Technology 
Department 

Water 
Technical 

Environment 
Department 

Internal 
Project 

Management 
Unit 

Construction 
& 

Installation 
Enterprise 

Yen So 
Pumping 
Station 

Controlling 
Enterprise 

Investigation 
& 

Designing 
Enterprise 

Total: 
around 1690p 

Source: JICA team
Figure 3.1.5 HSDC Organization 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-8 
 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Director (1p) 

Kim Lien WWTP 
Leader 1p 

 
Operation 
4 teams 

Leader 1p/team 
Operator 
4p/team 

 
Guard 

2p  
(Night shift only) 

 
Sub-total 23p 

Vice-Director (1p) 
(Management of technology & 

facilities, equipment) 

Vice-Director (1p) 
(Management of fundamental 

operation & maintenance) 

Planning & 
Technical 

Dept. 
(5p) 

Accounting & 
Financial 

Dept. 
(3p) 

General 
Admin Dept. 

(3p) 

VILLAS 353 
Standard Lab 
(Water quality) 

(5p) 

Truc Bach 
WWTP 

Leader 1p 
 

Operation 
4 teams 

Leader 1p/team
Operator 
4p/team 

 
Guard 

5p  
(Night shift only)
 

Sub-total 26p 

North Thang 
Long WWTP 

Leader 1p 
 

Operation 
4 teams 

Leader 1p/team
 

Operation 
Maintenance 

Guards 
5p/team 

 
 

Sub-total 25p 

Maintenance 
team 

Leader 1p 
 
 

Maintenance 
5p/2 teams 

 
 
 
 
 
 
 

Sub-total 11p 

North Thang 
Long PS 
20(m3/s) 

Leader 1p 
 

Operation 
5p/4 teams 

 
 
 
 
 
 
 

Sub-total 21p 

Driver (1p)
(Sludge 

Transfer) 

North Thang Long WWTP office

Total: 
126p 

Sub-total 20p

Source: JICA team
Figure 3.1.6 WTE Organization 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-9 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Director (1p) 
(Yen So Pumping Station, 5 

Lakes and 3 Dikes) 

Vice-Director (2p) 

Office worker 
 
 
 
 
 
 
 
 
 
 

Total 12p 

Operation and 
Maintenance team 

4 Teams 
 

Engineer (Leader) 
1p/team 

Worker 3p/team 
Clean up 3p/team 

Maintenance 
engineer 2p/team 

 
Total 36p 

Guard team
4teams 

 
Leader (1p) 

Guard 
2p/team 

 
 
 
 
 

Total 9p 

Gate operation team
(Around 10 sites) 

 
Gate control 

River level monitoring
 
 
 
 
 
 

Total 48p 

Total: 
108p 

Source: JICA team
Figure 3.1.7 Yen So Pumping Controlling Enterprise Organization 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-10 
 

3.2 Findings in Inspection of Existing Facilities 

3.2.1 Kim Lien WWTP 

1)  Facility outline 
Kim Lien WWTP has been operated since Sep. 2005. The wastewater treatment process 
is the carrier-added activated sludge process with anaerobic-anoxic-oxic (A2O Process). 
This process removes nitrogen and phosphorus biologically.  
The Kim Lien WWTP is located in Kim Lien District with a capacity of 3700 m3/d in an 
area of 33.9 ha.  Sewage of Kim Lien WWTP is collected from adjacent houses and 
shops, and then transferred through a relay pumping station. 
Treated sewage effluent is discharged into Lu River. During the dry season, the effluent 
contributes to lake water quality by diluting pollution load. 

Since the WWTP is located in the city center, the area of the site is limited and its 
facilities are easily accessible. All equipment and facilities are operated on-site. As the 
monitoring instruments for the treatment process and flow rate are very scarce, treatment 
performance is dependant on the operator’s skills. 

 
 
 
 
 
 
 
 
 
 
 
 
 Table 3.2.1 Kim Lien WWTP specifications 

Item Specifications Remarks 
Construction Completion 2005  
Operation Start 2005.9  
Design Sewer Population (person) 15,000  
Treatment Capacity (m3/day) 3,700  
Current Inflow Rate (m3/day) 3,700  

Source: JICA team 

  

Source: JICA team
Figure 3.2.1 Kim Lien WWTP 

Source: JICA team
Figure 3.2.2 Kim Lien WWTP 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-11 
 

 

 
 
 
 
 
 
 
 
 
 
 
 

   

2)  Working condition 
The Kim Lien WWTP office is organized with 1 leader and 4 operation teams. Each 
team has 1 team leader and 4 operators and works 3 shifts. At the transition between 
shifts, the operation diary is handed over to the next team. (Refer to Tables 3.2.2, 3.2.3 
and 3.2.4). 
Their duty is operation of the treatment process, daily checks, and repairs limited to 
small trouble. When major trouble occurs, the maintenance team stationed comes from 
North Thang Long WWTP and supports them to repair the problem.  
Two watchmen are stationed in Kim Lien Relay Pumping Station. 

 

Table 3.2.2 Kim Lien WWTP Organization 
Roles Numbers Notes 

Leader 1 person  

Operation Team 
4 teams 
For each team, 1 leader and 4 
operators 

Sub-total 20 persons 

Security 2 watchmen stationed 
Guard 2 guards Night shift only 

Total : 25 persons 

Source: JICA team 

Grit 
Chamber 

Equalization 
Tank 

Primary 
Settling 
Tank 

Anaerobic 
Tank 

Anoxic 
Tank 

Oxic 
Tank

Sludge 
Thickener 
Tank 

Dehydrator 

Final 
Settling 
Tank 

Disinfection 
Tank Discharge 

Carry out

Inlet 

Source: JICA team
Figure 3.2.3 Treatment process block diagram of Kim Lien WWTP 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-12 
 

Table 3.2.3 Example of work shift for Day 1 

Team 6:00-14:00 14:00-22:00 22:00-6:00 Off  Notes 

Team 1 ○     

Team 2  ○    

Team 3   ○   

Team 4    ○  

Source: JICA team 

Table 3.2.4 Example of work shift for Day 2 

Team 6:00-14:00 14:00-22:00 22:00-6:00 Off  Notes 

Team 1  ○    

Team 2   ○   

Team 3    ○  

Team 4 ○     

Source: JICA team 

3)  Current situation of operation 
(1) Operation status 

Current inflow of Kim Lien WWTP is 3,700m3/day as daily average flow which is 
equal to the design capacity. This plant is constructed semi-underground. So far the 
process operation is fixed regardless of fluctuation of inflow quality due to 
intermittent inflow of rainwater. 

 
(2) Operation of wastewater treatment facilities 

a. Grit removal and screen 
2 Grit chambers with submergible aerators are installed. The submergible aerators 
are operated once a day for grit removal and cleaning of the chambers. This 
operation is based on the operator’s intuition and not complied in the manual.  

Source: JICA team 

 
Figure 3.2.4  View of 
cleaning grit chamber 

 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-13 
 

b. Equalization tank 
The design retention time of the equalization tank is 2hrs. However the pumps are 
in almost non-stop operation because the actual inflow is always the maximum 
design flow at 40min/hr. 

 
c. Primary settling tank 

One Primary Settling Tank is installed. Bubbles were floating inside the tank, hence 
it indicates retention of sludge inside the tank is too long. Drawing out of sludge is 
needed more frequently because of the following reasons (Figure 3.2.5); 

-  Settled sludge decays in the Tank. Decayed sludge makes the quality of treated 
water worsen. 

-  Accumulation of sludge in the tank increases the loading rate of the sludge 
collector and reduces the lifetime of the sludge collector. 

The power unit of the sludge collector is emitting a slight abnormal noise; there is 
concern about trouble in the power unit. 
There is a small amount of detergent oriented scum in the center well. (Refer to 
Figure 3.2.6) 

Source: JICA team

Figure 3.2.5 Surface water of tank 
Source: JICA team

Figure 3.2.6 Bubble of center well 
 

d. Reaction tank 
-  Screen and distribution well 

Outflow from the primary settling tank passes through a mechanical screen.  It 
is then divided into 2 lines (Line A & B) by a distribution well and then flows 
into an anaerobic tank. Checking distribution balance of flow is difficult because 
the maintenance manhole cover of the distribution well is too heavy to open. 

 
-  Anaerobic tank and anoxic tank 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-14 
 

The maintenance manhole cover of the Line B anaerobic tank is fixed, so 
inspection inside the tank can’t be done. Conditions of the mixers installed in the 
Anaerobic tanks and Anoxic tanks are good. 

 
-  Oxic tank 

Nitrification medias are put in the Oxic tank for supporting nitrification. The 
input volume of the medias is 16% of tank volume. A total of 10% of the 
nitrification media is consumed by 
aeration every year. 
Aeration is controlled by adjusting an 
air-valve, however the dissolved 
oxygen meter is not calibrated for a 
long term. Therefore the aeration 
control is based on the intuition of the 
operator. 
A chemical feeding system for 
removal of phosphorus is operating 
based on the intuition of the operator 
as well. 

 
-  Final settling tank 

The return sludge volume is controlled based on the intuition of the operator 
because there is no instrumentation to control the return sludge. 

 
-  Disinfection tank 

The disinfection process uses Sodium Hypochlorite. The dosing rate is not often 
adjusted. 

 
e. Discharge point 

Transparency of discharged water is 
over 60 cm which is better than the 
river water.  

 
 

Source: JICA team
Figure 3.2.8 Discharge point 

Source: JICA team
Figure 3.2.7 Media for nitrifying 

bacteria 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-15 
 

(3) Operation of sludge treatment facilities 
a. Gravity thickener 

Draw-off of thickened sludge should be controlled based on the thickness of the 
cumulated sludge; however this plant does not measure the sludge thickness. 

 
b. Dehydrator 

The dehydrator is the belt press type. Leakage of sludge from the dehydrator 
occurred several times during our investigation. The moisture content of dewatered 
sludge cake seems to be more than the 85% which is the target of moisture content 
commonly used for transportation of dewatered sludge. In order to control the 
moisture content of the dewatered sludge, the operation manual is required to 
strengthen. 

 
 
 
 
 
 
 
 
 

 
c. Filtrate return pit 

The surface of the filtrate return pit is 
covered by thick scum, so filtrate mixer is 
required.  As there is no trouble in the 
Filtrate Return Pit so far, the pit cover is 
never opened. 
To avoid future trouble, minor 
maintenance work in the Filtrate Return 
Pit is recommended as follows; 
-  Empty in the pit once a day using a submersible type pump, 
-  Check the scum volume periodically and Remove the scum with a vacuum 
pump 

 

Source: JICA team
Figure 3.2.11 Filtrate return pit

Source: JICA team
Figure 3.2.9 Sludge side leak  

Source: JICA team
Figure 3.2.10 Sludge condition 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-16 
 

d. Filtrate and supernatant return water 
Figure 3.2.12 shows mixing of water returned from the filtrate return pit and raw 
sewage after the fine screen at the outlet. The suspended solid (SS) concentration 
of the returned water is high. In case SS concentration of the return water is as high 
as thousands mg/L, treatment process will be influenced even if the amount of 
filtrate water is small. Hence the mixed SS in this pit must be monitored. 

 
 

Source: JICA team 

 

Figure 3.2.12  
Outlet of return 
water 

 
(4) Process control and water quality 

a.  Influent and discharge water 
-  Water quality of raw sewage and treated sewage for verifying the design inflow 
quality and discharge standard. (Refer to Table 3.2.5). 
-  Transparency of treated sewage has often fluctuated. Figure 3.2.13 shows the 
mechanism of deterioration of transparency. 
-  Based on the water qualities in the treatment process that were checked by the 
JICA team as shown in Figure 3.2.14., the plant performance has no critical issue 
at present.  
Tables 3.2.6 and 3.2.7 are the results of instrumental measurement of indicators of 
plant function. Based on the results, the plant performance is diagnosed 
preliminary as follows;  

 Water temperature provides good condition for microorganisms.  
 The pH of the water flowing from the anaerobic tank to the oxic tank is low. 

Alkalinity is also seemed to be insufficient for nitrification. 
 ORP must be little higher than the general value in Japan. 
 Sludge Volume Index (SVI) of the activated sludge was 88 mg/L, this is a 

good condition for sludge settling. MLVSS/MLSS ratio was 70%, this is 
lower than the general average in Japan. 

 

 
Influent after 
passing fine screen

Deep-black colored 
return water 
(contain a lot of SS)



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-17 
 

Table 3.2.5 Water quality of influent and discharged water    (Unit:mg/L) 
 Influent Effluent 

 COD BOD SS T-N T-P COD BOD SS T-N T-P
Authorized 

Regulation Value      48 30 60 18 3.6

Design Criteria 225 150 180 40 5.0 35 20 20 15 1.0
HSDC data 

average 189 94 86 44 6.2 22 11 6 16 1.4

JICA team data 
average 202 NA 73 41 6.1 35 NA 9 16 2.0

Source: JICA team 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Source: JICA team 
Figure 3.2.13 Outlet of return water 
 

Amount of organic matter of influent becomes insufficient. (mixing of raw sewage and rainwater may 
reduce organic matter) 

When organic matter is insufficient, Phosphorus-release and de-nitrification stop because 
Phosphorus removal is done by a biochemical method using organic matter and chemical method. 

Nitrogen removal is a combination of nitrification and de-nitrification. De-nitrification needs organic 
matter. 

As nitrification progresses, alkalinity is consumed. As de-nitrification progresses, half of the 
consumed alkalinity is recovered. 

When the organic matter is insufficient, nitrification runs, but de-nitrification will be slowed down.

When alkalinity becomes lower, pH value shifts to acid side.

When pH shifts to the acid side, activated sludge is broken and produces nonsettling small SS called 
“Pin Floc” in treated water, finally lower pH reduces the transparency. 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-18 
 

 
 
 
 
 
 
 
 
 
 
 
 
  
 
  

Source: JICA team 

[...]
organic matter. Therefore, it is hard to remove nitrification as per the 
regulation. 

 
c. Altered operation of equipment 

Three blowers are equipped in Kim Lien WWTP. So far, cumulated operation 
times of two of the blowers are not equal. In order to prolong the life-time of the 
equipment, control of working time is very important. For instance in Japan, 
allocation of time for stand-by and duty is included in the operation plan of the 
equipment.  
An operation time counter would be helpful for controlling working time of the 
equipment.  
 

4)  Current situation of equipment and maintenance 
(1) Mechanical equipments 

a.  Rust of outdoor equipment 
Rust is observed in outdoor 
equipment. For example, parts of the 
PST sludge pump and sludge return 
pumps are covered with rust, 
especially it is around grand-packing 
(refer to Figure 3.2.15).   
 

b. Motor noise of sludge scraper 
The PST sludge scraper’s motor 
omits noise, thus damage or attrition 
of the bearing is suspected. 
 

 

Source: JICA team
Figure 3.2.15 PST sludge pump 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-21 
 

c. Pressure gages 
A lot of the pressure gauges and manometers are malfunctioning in Kim Lien 
WWTP. 

 
The above-mentioned current situations implicate HSDC’s lack of concern about 
prolongation of equipment life-time through day-to-day inspection and maintenance. 
 
d. Vibration measurement 

The blower vibration level was measured by the JICA team, because the aeration 
blower is the one of the main pieces of equipment for water treatment. The 
measuring points are shows in Figure 3.2.16. 
As shown in Table 3.2.8, the vibration levels at ACC (OA), ACC (PEAK), VEL 
and DISP area relative values. Absolute value is just for reference. For the 
vibration diagnosis, relative values are used because they are more important 
than absolute values.   
Based on the measured results, the blower bearing already seems to be damaged 
and deteriorated, and needs to be replaced. For prolongation of equipment 
life-time and avoiding this kind of trouble, the current equipment maintenance 
program shall be strengthened as soon as possible. 

 

 

Source: JICA team 
Figure 3.2.16 Measuring points for blower 

 

Belt Cover

MotorBlower

E 

F 

C

DB

A



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-22 
 

Table 3.2.8 Simple vibration diagnosis results for blower (KBW1A point C) 
Standard Results  Mode  

Attention Danger Value Judge 
ACC(THRU,OA) [G] 1.00 4.00 1.910 Attention 
ACC(OA)  [G] 1.00 4.00 1.065 Attention 
ACC(PEAK)  [G] 3.00 12.00 3.596 Attention 
VEL [cm/s] 0.40 1.00 0.684 Attention 

Relative Value 
Diagnosis 

DISP [μm] 30 100 72.2 Attention 
ACC(OA)  [G] 0.41 1.64 1.065 Attention Absolute Value 

Diagnosis VEL [cm/s] 0.40 1.00 0.684 Attention 
1G=9.8m/s2 

 Source: JICA team 
  

(2) Electric equipments 
a. Dust inside panels 

Control panels in Kim Lien WWTP are very clean even though they are located 
outside. However, there is a lot of dust inside the panels. (See Figure 3.2.17) 
 

b. Rust inside dehydrator control panel 
The dehydrator control panel has rust marks inside. (See Figure 3.2.18) This shows 
that the panel got wet, probably for cleaning. Since the dehydrator control panel is 
installed indoors, it doesn’t have water proofing as do the outdoor panels Therefore, 
cleaning inside the panel should be done more carefully regarding using excessive 
moisture. 
 

c. Electrode level switch 
The electrode level switches installed in the chemical tank are tangled with trash as 
shown in Figure 3.2.19. This may cause operation error, so it needs routine 
cleaning to avoid this trouble. 
 

d. Damage to float type level switch 
Dog bite marks are found on the float type level switch. (See Figure 3.2.20) This 
could cause failure of the control system and also injure the dog. The dog that is 
kept on-site should be limited in the areas that it can access. 
 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-23 
 

Source: JICA team
Figure 3.2.17 Dust in panel 

 

Source: JICA team
Figure 3.2.18 Rust marks in 

dehydrator control panel 

Source: JICA team
Figure 3.2.19 Electrode switch 

Source: JICA team
Figure 3.2.20 Dog bite marks 

 

3.2.2 Truc Bach WWTP 

1)  Working conditions 
Truc Bach WWTP has been operated since 2005. The wastewater treatment process is 
the carrier-added activated sludge process with anaerobic anoxi -oxic (A2O Process). 
This plant has no monitoring or control system, therefore the plant operation is 
dependent on the operators’ skills.  
 

Table 3.2.9 Truc Bach WWTP specifications 

Item Specifications 
Construction Completion 2005 
Operation Start 2005.9 
Design Sewer Population (person) - 
Treatment Capacity (m3/day) 2,500 
Current Inflow Rate (m3/day) 2,500 

Source: JICA team 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-24 
 

Source: JICA team
Figure 3.2.21 Truc Bach WWTP 

 

Source: JICA team
Figure 3.2.22 Truc Bach WWTP 

 
This WWTP is located beside Truc Bach Lake in the center of the city. Effluent is 
discharged into Truc Bach Lake. This area is very susceptible to flooding. During our 
inspection period, the plant was flooded twice, once in May and once in July. Due to 
frequent flooding, a lot of trash is trapped in the pipes. 
 
 
 
 
 
 
 
 
 
 
 
 

Source: JICA team 

Figure 3.2.23 Treatment process block diagram of Truc Bach WWTP 

2)  Organization 
As shown in Table 3.2.10, Truc Bach WWTP is organized with 1 leader and 4 operation 
teams. Each team has 1 team leader and 4 operators. Work shifts, work items and 
system (diary, etc) are the same as Kim Lien WWTP. Truc Bach WWTP doesn’t have a 
relay pumping station. Five watchmen work at night. 

 

Grit 
Chamber 

Equalization 
Tank 

Primary 
Settling 
Tank 

Anaerobic 
Tank 

Anoxic 
Tank 

Oxic 
Tank

Sludge 
Thickener 
Tank 

Dehydrator 

Final 
Settling 
Tank 

Disinfection 
Tank Discharge 

Carry out

Inlet 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-25 
 

Table 3.2.10 Truc Bach WWTP Organization 
Roles Numbers Notes 

Leader 1 person  

Operation Team 
4 teams 
For each team, 1 leader and 4 
operators 

Sub-total 20 persons 

Guard 5 guards Night shift only 
Total : 26 persons 

Source: JICA team 

3)  Current situation of operation 
(1) Operation status 

The design capacity of Truc Bach WWTP is 2,300m3/day. Actual inflow is almost the 
same as the design capacity regardless of weather. 

 
(2) Operation of wastewater treatment 
facilities 

a. Grit removal and screening facilities 
The design and operation methods of 
the grit chamber and screen are the 
same as Kim Lien WWTP.  

 
b. Equalization tank 

Inflow into the equalization tank is 
regulated by the inflow pump and is 
always the same as the capacity of 
WWTP. When inflow is greater than 
the capacity of the WWTP, excess flow 
is diverted to Truc Bach Lake without 
treatment. In other words, the function 
of equalization is hardly utilized. 

 
c. Primary settling tank 

The design and operation methods are 
the same as Kim Lien WWTP. There is no scum in the center well of the settling 
tank. 

 
d. Reaction tank 

- Screen and distribution well, anaerobic tank and anoxic tank  

Source: JICA team
Figure 3.2.25 Equalization tank

Source: JICA team
Figure 3.2.24 Grit chamber     



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-26 
 

The design and operation methods are the same as Kim Lien WWTP. This is the 
same situation as Kim Lien WWTP. 

- Oxic tank 
Nitrification media is in the oxic tank for supporting nitrification. Input volume 
of the media is 16% of tank volume. Other specifications are the same as Kim 
Lien WWTP. 

- Final settling tank, disinfection tank 
The design and operation methods are the same as Kim Lien WWTP. This is the 
same situation as Kim Lien WWTP. 

  
(3) Operation of sludge treatment facilities (gravity thickener, dehydrator, filtrate return 

pit) 
The design and operation methods are the same as Kim Lien WWTP. This is the same 
situation as Kim Lien WWTP. 

 
(4) Process control and water quality 

a.  Influent and discharged water 
Quality of influent and treated sewage conforms to the authorized effluent 
standards as shown in Table 3.2.11. 

 
Table 3.2.11 Water quality of influent and discharged water       (Unit:mg/L) 

  
 
 
 
 
 
 
 
 
 
 
 
 

Source: JICA team 
 

b.  Water quality in the process tanks 
We measured the water quality of each tank in order to check the operating 
condition. The results are in the following Figure 3.2.26 which shows the average 
data of each tank in the plant. According to these data, no critical issue is found in 
the plant performance. 

Influent Discharged water  
COD BOD S S T-N T-P COD BOD S S T-N T-P

Water quality 
standards 

     48 30 60 18 3.6

Design criteria 225 150 180 40 5 35 20 20 15 1.0

HSDC average 191 94 91 39 5.6 24 12 5 15 0.9

JICA team average 
(Investigation results) 

181  61 40 5.4 24  2 14 1.9



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-27 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Table 3.2.12 Instrumental measurement of process units in water treatment 

 Temp.

(deg) 

pH DO 

(mg/L) 

ORP 

(mV) 

Trans. 

(cm) 

SV 

(%) 

Before coarse screen 28.0 7.1   8.0  

Grit chamber 28.1    8.1  

After fine screen 28.2    7.1  

Equalization tank  28.3    6.7  

Primary settling tank outflow 28.5    6.3  

Anaerobic tank 28.8 6.8 0 -87   

Anoxic tank 29.0 6.8 0 -27   

Oxic tank 29.0 6.6 3.0 103  23 
A 

Final settling tank 29.1 6.7   >30  

Anaerobic tank 28.8 6.9 0 -96   

Anoxic tank 29.0 6.7 0 -29   

Oxic tank 29.1 6.6 2.5 100  23 
B 

Final settling tank 29.1 6.7   >30  

Discharge water 29.1 6.8   >30  

Note: parameter temp. is temperature, trans. is transparency. 

Source: JICA team 
 
 
 

Source: JICA team
Figure 3.2.26 Behavior of NH4-N, NO3-N, PO4-P and ORP in WWTP 

0

5

10

15

20

25

30

35

In
flu

en
t

O
ut

flo
w

 o
f

P
S

T

A
na

er
ob

ic
T

A
no

xi
c 

T

O
xi

c 
T

O
ut

flo
w

 o
f

FS
T

D
is

ch
ar

ge
d

W
at

er

co
nc

en
tra

tio
n(

m
g/

L)

-100

-50

0

50

100

150

O
R

P
 (m

V
)

NH4-N NO3-N PO4-P ORP



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-28 
 

Table 3.2.13 Water quality of process units in water treatment facility  (Unit:mg/L) 

Source: JICA team 

c.  Evaluation of plant performance  
Because the design and operation methods are the same as Kim Lien WWTP, the 
evaluation results of plant performance are in common with Kim Lien WWTP. 

4)  Current situation of equipment and maintenance 
(1) Mechanical equipments 

a. Rust 
Similarly to Kim Lien WWTP, Truc Bach WWTP also has a lot of rusted pit covers. 
Figures 3.2.27 and 3.2.28 shows badly rusted pit covers. This situation creates a 
danger that the operator could fall into the pit and be injured. 

 

Source: JICA team
Figure 3.2.27 Grit chamber pit cover 

Source: JICA team
Figure 3.2.28 PST cover 

 

A line 
 Influent Outflow of PST

Anaerobic T Anoxic T Oxic T 

Outflow of 

FST 

Discharge 

water 

T-COD 181     28 24 

D-COD 96     24  

T-N 40     14 14 

NH4-N 27.0 25.1 18.2 12.3 5.2 5.3 5.1 

NO3-N 0.1 0.1 0.1 0 8.1 7.7 7.6 

T-P 5.4     1.9 1.7 

PO4-P 4.7 5.0 11.1 6.7 1.8 1.5 1.3 

SS 61     16 2 

MLSS     1620   

MLVSS     1140   

Note: parameter unit is mg/L.  

PST is primary settling tank, T is tank, FST is final settling tank  



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-29 
 

b. Pump guide rail 
Figure 3.2.29 shows where a pump guide rail is missing, but the pump is in 
operation. If operation continues without the guide rail, the pump would break 
down. 
 

 

Source: JICA team

Figure 3.2.29 Pump guide rail 
Source: JICA team

Figure 3.2.30 Blower room 
 

c. Vibration level 
Vibrations of blowers were measured the same as at Kim Lien WWTP. Based on 
the measurement results shown in Table 3.2.14, these blowers are assumed to be 
damaged. Especially, blower A (TBW1A) is obviously damaged because blower A 
generates a lot of noise during duty condition. Noise was measured in May and 
July 2010. In June, HSDC did maintenance work on the blowers, consequently the 
noise level was improved a little however the condition of the blowers is not 
enough good, hence more attention must be paid to the blower condition. 
 

Table 3.2.14 Simple vibration diagnosis results for blower (TBW1A point A) in 2010 
Standard Results (May) Results (July)  Mode  

Attention Danger Value Judge Value Judge 
ACC 
(THRU,OA) [G] 1.00 4.00 3.654 Attention  2.741 Attention 

ACC 
(OA) [G] 1.00 4.00 1.942 Attention 1.438 Attention

ACC 
(PEAK) [G] 3.00 12.00 5.055 Attention 4.092 Attention

VEL [cm/s] 0.40 1.00 0.789 Attention 0.506 Attention

Relative Value 
Diagnosis 

DISP [μm] 30 100 37.2 Attention 38.4 Attention
ACC 
(OA) [G] 0.41 1.64 1.942 Danger 1.438 Attention

Absolute Value 
Diagnosis 

VEL [cm/s] 0.40 1.00 0.789 Attention 0.506 Attention

1G: 9.8m/s2 

Source: JICA team 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-30 
 

(2) Electric equipment 

a. Rust in panel 
In general, the condition of the electric equipment is good. However, several pieces 
of electric equipment are deeply rusted similarly to the mechanical equipment. 
Figure 3.2.31 shows one control panel’s rust. This means they may fail to operate if 
lack of adequate maintenance continues. To prevent the problem, paint repair is 
needed. 
 

b. Level sensor 
Figure 3.2.32 shows the indication of error code (E040) of the level sensor. This 
will cause errors in operation. They should recover and repair the level sensor 
and/or converter. 

Source: JICA team

Figure 3.2.31 Deep rust on the panel
Source: JICA team

Figure 3.2.32 Level sensor error 
 
c. Cable conduit 

Figure 3.2.33 shows one level switch terminal box. This cable connector socket 
appears ready to fall off. This situation threatens to cut the control cable. This is the 
same as Kim Lien WWTP’s dog bite case, in the worst case, the control system 
will malfunction. 
 

d. Manometer 
Figure 3.2.34 shows one manometer. In Truc Bach WWTP (Kim Lien WWTP 
also), almost every manometer is malfunctioning. It is really difficult to determine 
how much volume is flowing. 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-31 
 

Source: JICA team

Figure 3.2.33 Terminal box 
Source: JICA team

Figure 3.2.34 Manometer 
 
e. Pressure gauge 

Most pressure gauges are malfunctioning. For maintaining water quality, these 
manometers and/or gauges are important pieces of equipment to understand the 
nature of any fluctuations in the process. 
 

f. Operation time counter 
Similarly to Kim Lien WWTP, there is no operation time counter. This is one of 
the facilities’ issues. 
 

3.2.3 North Thang Long WWTP 

1)  Facility outline 
North Thang Long WWTP was constructed in 2005, and the operation started from Feb. 
2009. Wastewater treatment capacity is 42,000m3/day with Activated Sludge Treatment. 
North Thang Long WWTP Specifications are shown in Table 3.2.15. Figure 3.2.36 
shows the process block diagram of North Thang Long WWTP. 

 
Source: JICA team 

Figure 3.2.35 North Thang Long WWTP 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-32 
 

 
 Table 3.2.15 North Thang Long WWTP specifications 

Item Specifications Remarks 
Construction Completion 2005.8  
Operation Start 2009.2  
Design Sewer Population (person) 110,000  

Treatment Capacity (m3/day) 42,000 
Sewage 38,000 m3/day,  
Infiltrated water  
4,000 m3/day 

Current Inflow Rate (m3/day) 3,700 
All sewage is discharged  
from Thang Long Industrial  
Park without households. 

Source: JICA team 

 
 
 
 
 
 
 
 
 

Source: JICA team 

Figure 3.2.36 Activated sludge treatment process block diagram 

2)  Working conditions 
Table 3.2.16 shows North Thang Long WWTP organization. In North Thang Long 
WWTP, there are 1 leader and 4 operation teams. Each team has 1 team leader and 5 
operators. The same as the other WWTPs, 3 work shifts and an operation diary system 
are adopted. 
 

Table 3.2.16 North Thang Long WWTP organization 
Roles Numbers Notes 

Leader 1 person  

Operation Team 
4 teams 
For each team,  
1 leader and 5 operators 

Sub-total 24 persons  
Guard included 

Guard 0  
Total : 25 persons 

 Source: JICA team 

Grit 
Chamber 

Primary 
Settling 
Tank 

Anaerobic 
Tank 

Oxic 
Tank

Sludge 
Thickener 

Tank 

Dehydrator

Final 
Settling 
Tank 

Disinfection 
Tank Discharge

Carry out

Inlet 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-33 
 

3)  Current situation of operation  
(1) Operation status 

Design capacity of the North Thang Long (Van Tri) WWTP is 38,000m3/day. Current 
inflow into the North Thang Long WWTP is about 7000 m3/d which are coming 
from the North Thang Long Industrial Park. Incoming sewage is a mixture of 
domestic and industrial sewage. Industrial sewage is pretreated in the Industrial Park 
WWTP before transmitting to the WWTP. Inflow rate is stable 24 hours a day. There 
are 6 lines consisting of primary settling tank – reaction-tank – final settling tank in 
this plant. Among these, current operation uses 1 line consisting of a reaction tank 
and 2 final settling tanks. 

 
(2) Operation of wastewater treatment facilities 

a. Grit removal and screening facilities 
This plant has 2 pre-treatment lines. Currently, there is very little incoming grit 
because the influent is pretreated. Composition of grit is mainly plastics. 

 
 
 
 
 
 

 
 
 

b. Primary settling tank 
Because of low SS, the treatment process is skipping the primary settling tank at 
present. 

 
c. Reaction tank 

-  Anaerobic tank  
The purpose of this process unit is 
prevention of activated sludge 
bulking. ORP value was under zero in 
the tank, this was a good condition 
for prevention of bulking. 

 

Source: JICA team
Figure 3.2.37 Grit removal    

         facility  

Source: JICA team
Figure 3.2.38 Removed grit   

Source: JICA team
Figure 3.2.39 Under operation of 

aerator      



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-34 
 

d. Aeration tank 1st and 2nd 
The aerators are the surface type. The 
aerators are operated intermittently at  
30 min intervals of ON & OFF. The 
process uses 2 lines of aeration tanks 
alternately. It was found in our 
inspection at the stoppage of the aerator 
that inflow to the aeration tank passes 
through a shallow part of the tank to the 
next tank without aeration. (Figure 
3.2.40) 

 
e. Final settling tank 

There is no equipment in the final settling tank except for the sludge collector. 
  
f. Disinfection tank 

The treated sewage has high transparency. A lot of bubbles occurred in the channel 
of the disinfection tank. The cause of the bubbles is settlement that accumulated in 
the disinfection tank, hence, cleaning of settled sludge is recommended once a year. 

 
(3) Operation of sludge treatment facilities 

a. Gravity thickener 
No thickening equipment is installed in this plant. 

 
b. Dehydrator 

A belt filter press is installed for sludge dewatering. SS concentration of incoming 
sludge seems to be around 8,000mg/l to 10,000mg/l which is the same as the SS 
concentration of the return sludge. Ferric chloride is used as a coagulation agent. 
Current moisture content of the dewatered sludge cake is much higher than the 
target which is less than 85%. 

 
c. Sludge hopper 

Capacity of the sludge cake hopper is 10m3. As the height of the hopper is not 
adequate for a 10Ton dump truck, sludge cake is pile up on the floor and taken out 
manually from time to time.  

 

Source: JICA team
Figure 3.2.40 Surface at aerator 

stop timing   



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-35 
 

d. Deodorization equipment  
Deodorization is by a chemical scrubbing system using NaClO and NAOH. 
Odorous air from inlet equipment, water treatment equipment and sludge treatment 
equipment is transported to the chemical scrubber by a suction fan for chemical 
washing. 

 
(4) Process control and water quality 

a.  Influent and discharge water 
As raw sewage is pretreated, BOD and SS of influent are much lower than design 
criteria. Consequently, effluent water quality is also better than water quality 
standards. 

 
Table 3.2.17 Water quality of influent and discharge water           (Unit:mg/L) 

 Influent Effluent 
 COD BOD S S T-N T-P COD BOD S S T-N T-P 
Water quality 
standards      50 20 50 30 4.0 

Design criteria  220 190    20 20   
HSDC average 115 60 57 44 5.2 17 9 5 13 1.0 
JICA team average 110  65 36 5.4 27  8 17 1.4 

Source: JICA team 

b. Water quality in the process tanks 
The treatment process of this plant is an advanced conventional activated sludge 
process. 
Figure 3.2.41, and Tables 3.2.18 and 3.2.19 show the results of the water quality 
tests in the North Thang Long WWTP checked in this study. Based on the results, 
no critical issues were found in the plant performance including sewage treatment 
and sludge treatment. MLVSS/MLSS ratio is relatively low at 65%. The reasons for 
the low MLVSS/MLSS are; 

i) BOD loading is actually about half compared with design.  
ii) MLSS is high value compared with general value and design. 



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-36 
 

0

5

10

15

20

25

30

35

In
flu

en
t

O
ut

flo
w

 o
f

P
S

T

A
na

er
ob

ic
T

A
er

at
io

n 
T1

A
er

at
io

n 
T2

O
ut

flo
w

 o
f

FS
T

D
is

ch
ar

ge
d

W
at

er

co
nc

en
tra

tio
n(

m
g/

L)

-200

-150

-100

-50

0

50

100

150

O
R

P
 (m

V
)

NH4-N NO3-N PO4-P ORP

 
Source: JICA team 

Figure 3.2.41 Behavior of NH4-N, NO3-N, PO4-P and ORP in WWTP 

 

Table 3.2.18 Water quality of influent and discharge water and process unit 

 Temp. 

(deg) 

pH DO 

(mg/L) 

ORP 

(mV) 

Trans. 

(cm) 

SV 

(%) 

Inlet gate 29.0 7.1 NA -61 5.6 NA 

Inlet channel 29.0 7.0 NA -143 8.1 NA 

Anaerobic tank 29.1 7.0 0 -98 7.1 NA 

1st aeration tank  29.1 7.1 0.3 1 6.7 NA 

2nd aeration tank 29.1 7.0 0.5 45 6.3 49 

Final settling tank 1 29.2 7.0 0.8 -3 >30 NA 

Final settling tank 2 29.2 7.0 0.9 -3 >30 NA 

Discharge water 29.2 7.2 0 NA >30 NA 

Source: JICA team 
 

C
on

ce
nt

ra
tio

n
(m

g/
L)



Strengthening of the Operation and Maintenance of Sewerage Facilities in Hanoi, JICA 
Final Report 

 

3-37 
 

Table 3.2.19 Water quality of process unit in water treatment facility 
 (Unit:mg/L) 

 Influent 
Outflow 

of PST

Anaerobic

Tank 

1st 

Aeration

2nd 

Aeration

Outflow of 

FST 

Discharge 

water 

T-COD 127 NA NA NA NA 28 27 

D-COD 64 NA NA NA NA 22 NA 

T-N 36 NA NA NA NA 16 17 

NH4-N 25.6 24.5 17.8 13.7 9.0 6.9 6.6 

NO3-N 0 0 0.1 3.7 7.5 8.6 9.6 

T-P 5 NA NA NA NA 2 1 

PO4-P 4.72 4.30 6.31 2.97 1.51 1.17 1.06 

SS 65 NA NA NA NA 9 8 

MLSS NA NA NA NA 2760 NA NA 

MLVSS NA NA NA NA 1820 NA NA 

Source: JICA team 

4)  Current situation of equipment and maintenance 

(1) Mechanical equipment 

a. FST scraper 
Figure 3.2.42 shows grease trickling out of the scraper gear box. Figure 3.2.43 
shows the FST scraper being repaired. The guide roller of the FST scraper is very 
easy to abrade, it is suggested the guide roller be replaced once a year. 
 

Source: JICA team

Figure 3.2.42 Grease trickling out 